
National Mission for Clean Ganga (NMCG) 
Ministry of Water Resources, River 

Development & Ganga Rejuvenation,  
Govt. of India 

 
The development of sewage treatment 

plant and associated infrastructure 
under Hybrid Annuity based PPP mode 
at Varanasi in the State of Uttar Pradesh 

 
(LoA File Number: Rd-63014/1/2017/PPP/NMCG) 

 
Monthly Progress Report 

of 
Project Engineer 

 
July - 2018   

 

  
 

 
    

Executing Agency Funding Agency Project Engineer Concessionaire 
    

Uttar Pradesh Jal 
Nigam, 

Varanasi - 221 005 

National Mission for 
Clean Ganga 
MoWR, River 

Development & Ganga 
Rejuvenation,  

New Delhi - 110002 

Mahindra Consulting 
Engineers Limited 

Mahindra Towers, No. 
[...]
Page 63  Monthly Progress Report - July 2018 

Activities carried out as per TOR 

Clause 
as per 
TOR 

Scope 

Period: June 2018 to July 2018 
Undertaken 
till previous 

month - 
June 2018 

Undertaken during 
this month - July 

2018 

Expected for 
next month 

August 2018 

relevant records, and hand them over to the NMCG/ 
Uttar Pradesh Jal Nigam or such other person as the 
NMCG/ Uttar Pradesh Jal Nigam may specify, and 
obtain written receipt thereof. Two copies of the said 
documents shall also be furnished in their editable 
digital format or in such other medium or manner as 
may be acceptable to the NMCG/Uttar Pradesh Jal 
Nigam 

12.5 Wherever no period has been specified for delivery of 
services by the Project Engineer, the Project Engineer 
shall act with the efficiency and urgency necessary for 
discharging its functions in accordance with Good 
Industry Practice. 

Yes Yes Yes 

12.6 Project Engineers shall be expected to fully comply with 
all the provisions of the “Terms of Reference”, and shall 
be fully responsible for supervising the Design, 
Construction and maintenance and operation of the 
Facility in accordance with the provisions of the 
Concession Agreement and other schedules.  Any 
failure of the Project Engineer in notifying to the 

Yes Yes Yes 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 64  Monthly Progress Report - July 2018 

Activities carried out as per TOR 

Clause 
as per 
TOR 

Scope 

Period: June 2018 to July 2018 
Undertaken 
till previous 

month - 
June 2018 

Undertaken during 
this month - July 

2018 

Expected for 
next month 

August 2018 

Employer and the Concessionaire on non- compliance 
of the provisions of the Concession Agreement and 
other schedules by the Concessionaire, non-adherence 
to the provision of this ToR and non-adherence to the 
time schedule prescribed under this ToR shall amount 
to non-performance. 

12.7 The project Engineer shall develop & maintain a project 
website and with the approval of NMCG/UPJN post 
from time to time, information (textual and Audio- 
Visual) on project progress on a continuous basis. On 
completion of services as per this RFP document, the 
website with all necessary technical information shall 
be handed over to UPJN. 

Yes Yes Yes 

14.1 Uttar Pradesh Jal Nigam may review with the Project 
Engineer, any or all of the documents and advice 
forming part of the Consultancy, in meetings and 
conferences which will be held at the office of the Uttar 
Pradesh Jal Nigam / NMCG. Uttar Pradesh Jal Nigam / 
NMCG may, in its discretion, require the Project 
Engineer to participate in extended meetings and/ or 

Yes Yes Yes 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 65  Monthly Progress Report - July 2018 

Activities carried out as per TOR 

Clause 
as per 
TOR 

Scope 

Period: June 2018 to July 2018 
Undertaken 
till previous 

month - 
June 2018 

Undertaken during 
this month - July 

2018 

Expected for 
next month 

August 2018 

work from the offices of Uttar Pradesh Jal Nigam 
/NMCG and the Project Engineer shall, on a best 
endeavour basis and without unreasonable delay, 
provide such services at the offices of the Uttar Pradesh 
Jal Nigam/NMCG. 

15.1 The Project Engineer may prepare Issue Papers 
highlighting issues that could become critical for the 
timely completion of the Project and that require 
attention from Uttar Pradesh Jal Nigam/NMCG. The 
Project Engineer shall report to UPJN for routine 
activities and deliverables. All major and critical issues 
shall be reported to NMCG and UPJN simultaneously. 

Yes Yes Yes 

15.2 The Project Engineer will make a presentation on the 
inception report for discussion with the Uttar Pradesh 
Jal Nigam /NMCG at a meeting. This will be a working 
document. Regular communication with Uttar Pradesh 
Jal Nigam/NMCG is required in addition to all key 
communications. This may take the form of telephone/ 
teleconferencing, emails, and occasional meetings. 

Yes Yes Yes 

15.3 The Deliverables will be submitted as per schedule 
provided in this RFP 

Yes Yes Yes 

 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 66  Monthly Progress Report - July 2018 

4.0. MEETINGS 
 

Project Engineer undertaken and planned services. 
 

Sl. 
No. 

Services Undertaken by 

Period: July 
2018 

Period: August 
2018 

Description 
Expected for 
next month 

1 Site inspection Project Manager, 
UPJN 

17/07/2018 

Project review 
meeting and site 

inspection 

2 Site inspection and 
progress review and 
milestone review 
meeting 

GM, Project 
Manager, UPJN & 
Senior Engineers 

(MACE) 

19/07/2018 

3 Site inspection & 
Progress review 
meeting 

Chairman, 
Managing Director, 
General Manager & 
Project Manager of 

UPJN & Project 
Engineer (MACE) 

22/07/2018 

 
5.0. STAFF DEPLOYMENT 
 

The work had commenced on 15.02.2018 the same has been communicated to 
NMCG vide letter number P968:8230 dated 05.03.2018. 
 
The Project Engineer office shifted on 20/06/2018 at the following address in Varanasi: 
 

Mahindra consulting Engineers Limited 
"K Lion Enclave", 
“A “Block, 
Flat No: 118, 1st Floor, 
Opposite to Vishal Mega Mart, 
Nevada, Sundarpur,  
Varanasi – 221005, 
Uttar Pradesh. 

 
 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 67  Monthly Progress Report - July 2018 

 
The position of staff deployment since beginning of the project till end of May 2018 
is given in the following table: 

 
Staff deployed on site at Ramana, Varanasi Date of deployment 

Sl. 
No. 

Designation Name of staff From To 

1 Team Leader Jiut Bundhan Rai 07/05/2018  
2 Project Manager G. Sathiskumar 19/02/2018 21/05/2018 
3 Civil Engineer M. Sivapriyan 15/02/2018  
4 Civil Engineer T. Sathyamoorthy 20/04/2018 07/05/2018 
5 Senior Engineer (Electrical 

& Instrumentation) 
R. Satish 20/04/2018 28/05/2018 

6 Civil Engineer P. Ramasubramanian 20/04/2018  
7 Civil Engineer Imran Khadhar 

Mohideen 
20/04/2018  

8 Structural Engineer  S. Varun Athithiya 20/04/2018  
9 Liaison Officer O. B. Shivakumar 20/04/2018 08/07/2018 

10 QA QC Expert L. Selva Kumar 29/05/2018  
 
 
 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 68  Monthly Progress Report - July 2018 

ANNEX - 1 
PROJECT PROGRESS (PHYSICAL)



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 69  Monthly Progress Report - July 2018 

 
ANNEX 1 - PROJECT PROGRESS (PHYSICAL) 

 
 

Sl. 
No. 

Component / 
Package 

Physical Progress in 
Percentage 

Remarks Up to 
Previous 

month 

During 
month 

Total 

1 2 3 4 5 6 
1 Development of 

sewage treatment plant 
and associated 
infrastructure under 
Hybrid Annuity based 
PPP mode at Varanasi 

11.67% 2.54% 14.21% Physical progress 
observed to be very 
slow and needs to 
be accelerated by 
Concessionaire. 

 
 
 
 
 
 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 70  Monthly Progress Report - July 2018 

ANNEX - 2 
FINANCIAL STATEMENTS



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 71  Monthly Progress Report - July 2018 

ANNEX 2 - FINANCIAL STATEMENTS 
  

Item of work 
Scheduled 

expenditure 
in Rs 

Completed 
amount till 
previous 

month in Rs 

Completed 
amount 

during this 
month in 

Rs 

Total 
completed 
amount in 

Rs 

Design detailed engineering 
Phase - I D&E (BEP) 7,650,000 7,650,000 - 7,650,000 
Phase - II D&E (Civil, 
Mechanical, Electrical, Inst. 
drawings) 

5,100,000 3,325,200 158,100 3,483,300 

Structural drawings 
submissions & approvals 

12,750,000  6,375,000  637,500  7,012,500  

Mechanical & piping 
drawings submissions & 
approvals 

10,200,000 5,385,600 - 5,385,600 

Electrical drawings 
submissions & approvals 

1,530,000 172,125 - 172,125 

Miscellaneous documents & 
drawings 

1,020,000 107,100 - 107,100 

Instrumentation document 
submissions & approvals 

1,530,000 - - - 

Miscellaneous drawings 1,020,000 - - - 
Associated 

MPS pumping station  8,696,229 778,260 63,240 841,500 
Rising Main 15,141,724 45,900 - 45,900 
Treated Effluent disposal line 74,932,407 10,140,284 7,290,450 17,430,734 

Equipment procurement, logistics and receipt of equipment at Site 
Fine Screen / Coarse Screen 
/ Belt Conveyors 

2,972,864 - - - 

Grit Removal Mechanism 1,691,457 510,000 - 510,000 
SBR System 11,840,201 17,850,000 - 17,850,000 
SAS / RAS pumps/booster 
pumps / treated water pumps 
/ drain pumps 

5,074,372 - - - 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 72  Monthly Progress Report - July 2018 

Item of work 
Scheduled 

expenditure 
in Rs 

Completed 
amount till 
previous 

month in Rs 

Completed 
amount 

during this 
month in 

Rs 

Total 
completed 
amount in 

Rs 

Air blowers 7,790,955 10,200,000 - 10,200,000 
Chlorination system - 2,550,000 - 2,550,000 
Tube well 2,142,513 - - - 
Piping & fittings, valves, 
flanges, other associated 
connections 

7,317,391 
 

- - - 

VCB Panel / APFC panel / 
transformer / DG Set / PMCC 
/ synchronizing panel 222,707 1,020,000 - 1,020,000 
Analysers – TDS / Total 
Nitrogen / TSS / COD-BOD / 
pH / Total phosphorus 

138,587 
 

- - - 

Flow meters-Magnetic Flow 
meters/Differential LT/Weir 
Type Flowmeter/ 

177,907 
 

- - - 

Motorised-Gate Valves & 
Butterfly valves & Pressure 
Release Valves 

138,587 
 

- - - 

Transmitter-Temp./Level/ 
Temperature 

194,022 
 

- - - 

Level Switches 110,870 - - - 
Pressure & Temperature 
Gauges 

110,870 
 

- - - 

Other Accessories- Cables, 
Cable Trays, SCADA, PLC 
system/GPRS system 

320,755 
 

- - - 

Civil Executions 
Bund Wall / Earthen 
Embankment 

73,268,132 32,130,000 2,142,000 34,272,000 

Inlet Chamber Manual & 
Mechanical Screen Chamber 

10,200,000 
 

- - - 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 73  Monthly Progress Report - July 2018 

Item of work 
Scheduled 

expenditure 
in Rs 

Completed 
amount till 
previous 

month in Rs 

Completed 
amount 

during this 
month in 

Rs 

Total 
completed 
amount in 

Rs 

Grit Chamber & Outlet 
Channel of Grit Chamber 

7,504,286 
 

- - - 

Parshall Flume (I) & 
Distribution Chamber of SBR 
Basin 

7,650,000 
 

- - - 

SBR Basins & SBR outlet 
Chamber 

41,263,636 15,682,500 13,479,300 29,161,800 

Chlorination Building 10,147,241 - 969,000 969,000 
Chlorine Contact Tank & 
Treated Water Collection 
Tank, Treated water Pumps 

9,461,379 30,600 683,400 714,000 

Overhead Treated Water 
Tank 

1,950,000 - - - 

Belt Filter Press/ sludge 
sump / Filtrate sump  

2,901,724    

Pump house 2 805,263    
Administrative Building & 
Overhead Tank 

5,322,585 - 263,925 263,925 

SBR air blower room 2,584,000 4,080 57,120 61,200 
HT room 2,931,158 3,060 42,840 45,900 
MCC room 1,721,898 3,060 42,840 45,900 
Transformer Yard 1,530,000 1,530 21,420 22,950 
DG set area 1,530,000 1,530 21,420 22,950 
Mechanical Installation 2,360,571 - - - 

Total 368,046,291 119,065,829 25,872,555 144,938,384  
Percentage completion of 

overall project 

 
14.21% 

 
  



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 74  Monthly Progress Report - July 2018 

 
Financial status for the month of July 2018 

 

 
 

  

0.00

2.00

4.00

6.00

8.00

10.00

12.00

14.00

16.00

18.00

20.00

Design
Detailed

Engineering

Procurement Construction
activities

Rehabilitation
works and
associated

infra

Mechanical
Installation

Am
ou

nt
 R

s.
in

 C
ro

re

Scheduled expenditure Completed Amount till previous month
Completed Amount durng this month Total completed amount

Overall percentage of completion -
14.21%

Shortfall on scheduled expenditure 
upto this month  - 60.62%



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 75  Monthly Progress Report - July 2018 

Progress status scheduled vs Actual - July 2018 
 

 
 

 
 

36.08%

14.21%

0.00%

10.00%

20.00%

30.00%

40.00%

50.00%

60.00%

70.00%

80.00%

90.00%

100.00%

M
ar

-1
8

A
pr

-1
8

M
ay

-1
8

Ju
n-

18
Ju

l-1
8

A
ug

-1
8

Se
p-

18
O

ct
-1

8
N

ov
-1

8
D

ec
-1

8
Ja

n-
19

Fe
b-

19
M

ar
-1

9
A

pr
-1

9
M

ay
-1

9
Ju

n-
19

Ju
l-1

9
A

ug
-1

9
Se

p-
19

O
ct

-1
9

N
ov

-1
9

Scheduled progress Overall progress



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 76  Monthly Progress Report - July 2018 

ANNEX - 3 
QUALITY ASSURANCE / QUALITY 

CONTROL



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 77  Monthly Progress Report - July 2018 

 
ANNEX 3 – QUALITY ASSURANCE / QUALITY CONTROL 

 
1. Bund wall 
 

S. 
No. 

Description IS Code 

Up to Previous Month 
During this month (July 

2018) 

Remarks 

A
s 

pe
r I

S 
N

o 
of

 te
st

  
N

o 
of

 T
es

t 
co

nd
uc

te
d 

N
o 

of
 

A
cc

ep
ta

nc
e 

N
o 

of
 R

ej
ec

ts
 

A
s 

pe
r I

S 
N

o 
of

 te
st

  
N

o 
of

 T
es

t 
co

nd
uc

te
d 

N
o 

of
 

A
cc

ep
ta

nc
e 

N
o 

of
 R

ej
ec

ts
 

1 Soil compaction 
test at source 
(Barrow pit) -  
MDD, OMC & Soil 
characteristics 

2720 
Part VIII 

5 5 5 0 5 **5  
 

 ** 5 Samples collected 
from all bund-wall 
(north / south / east / 
west) excluding 
previous month (total 
10 samples) before 
compaction and from 
the site stock pile for 
the soil classification 
and MDD / OMC-Test 
in progress / awaiting 
for the report 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 78  Monthly Progress Report - July 2018 

S. 
No. 

Description IS Code 

Up to Previous Month 
During this month (July 

2018) 

Remarks 

A
s 

pe
r I

S 
N

o 
of

 te
st

  
N

o 
of

 T
es

t 
co

nd
uc

te
d 

N
o 

of
 

A
cc

ep
ta

nc
e 

N
o 

of
 R

ej
ec

ts
 

A
s 

pe
r I

S 
N

o 
of

 te
st

  
N

o 
of

 T
es

t 
co

nd
uc

te
d 

N
o 

of
 

A
cc

ep
ta

nc
e 

N
o 

of
 R

ej
ec

ts
 

2 Soil compaction 
test at Site - OMC 
& Degree of 
compaction  

2720 
Part II 

143 143 107 36 110 110 107 *3 *Rectification 
suggested for the 
rejects and re-test is 
recommended 

 
2. Sequential Batch Reactor (SBR) 

 

S. 
No. 

Description IS Code 

Up to Previous Month During this month (July 2018) Remarks 

A
s 

pe
r I

S 
N

o 
of

 te
st

 
re

qu
ire

d 

N
o 

of
 T

es
t 

co
nd

uc
te

d 
 

N
o 

of
 

A
cc

ep
ta

nc
e 

N
o 

of
 

R
ej

ec
ts

 

A
s 

pe
r I

S 
N

o 
of

 te
st

 
re

qu
ire

d 

N
o 

of
 T

es
t 

co
nd

uc
te

d 
 

N
o 

of
 

A
cc

ep
ta

nc
e 

N
o 

of
 

R
ej

ec
ts

 

 

1 Concrete 
Ingredients  

Coarse 
Aggregate  

20mm down 

IS 383-
2001 

10 20 10 *10 8 15 11 04* 4* Rejected material 
contains Improper 
grading, oversized, 

more flaky, and 
removed from the 

batching plant, 
Witnessed by UPJN / 

MACE 



Development of 50 MLD sewage treatment plant and  
associated infrastructure on PPP basic at Ramana, Varanasi 
 

Page 79  Monthly Progress Report - July 2018 

S. 
No. 

Description IS Code 

Up to Previous Month During this month (July 2018) Remarks 

A
s 

pe
r I

S 
N

o 
of

 te
st

 
re

qu
ire

d 

N
o 

of
 T

es
t 

co
nd

uc
te

d 
 

N
o 

of
 

A
cc

ep
ta

nc
e 

N
o 

of
 

R
ej

ec
ts

 

A
s 

pe
r I

S 
N

o 
of

 te
st

 
re

qu
ire

d 

N
o 

of
 T

es
t 

co
nd

uc
te

d 
 

N
o 

of
 

A
cc

ep